
NARRAGANSETT BAY COMMISSION 
SPRINGFIELD WATER AND SEWER COMMISSION 

AND 
UPPER BLACKSTONE CLEAN WATER  

July 2021 

Request for Qualifications and Proposals (RFQ/P)  
To Study and Evaluate the Potential for a  
Regional Biosolids Management Facility  

Contents 
Introduction ..................................................................................................................................... 1
Statement of Problem ...................................................................................................................... 1
General Background ....................................................................................................................... 1
Study Area ...................................................................................................................................... 4
Scope of Work ................................................................................................................................ 4
Proposal Requirements ................................................................................................................... 8
Instructions and Notification......................................................................................................... 10
Submittal Requirements ................................................................................................................ 10
Selection Criteria .......................................................................................................................... 11
Appendix A ................................................................................................................................... 12



1 

Introduction 

The Narragansett Bay Commission (“NBC”), the Upper Blackstone Water Pollution Abatement 
District d/b/a Upper Blackstone Clean Water (“Blackstone”), and the Springfield Water and 
Sewer Commission (“Springfield”); collectively the “Project Partners”, are seeking qualification 
statements and proposals to evaluate the feasibility of developing and operating a Regional 
Biosolids Management Facility (“Facility”) to handle the wastewater treatment sludge and 
biosolids from the wastewater treatment operations of all three Project Partners’ wastewater 
treatment facilities.  

The selected Evaluation Team will investigate and address the siting, permitting, construction, 
and costs associated with developing and operating the Facility and will include the potential of 
sizing the Facility to accommodate merchant biosolids and wastewater treatment sludge from 
other generators in proximity of the regionally sited Facility. 

Statement of Problem 

Wastewater treatment sludge is the solid material removed from sanitary wastewater through 
wastewater treatment operations consisting primarily of solid organic matter. Biosolids are 
produced from wastewater treatment sludge that has been further stabilized, such as through 
anaerobic digestion.  

The management, treatment and ultimate utilization or disposal of both wastewater treatment 
sludge and biosolids (here forward collectively referred to as “biosolids”) is becoming 
increasingly expensive and problematic for wastewater treatment facilities throughout the United 
States. In New England where the vast majority of biosolids are being incinerated and the 
resulting ash landfilled, biosolids management is especially problematic. Aging incinerator 
equipment and incinerator facilities, and increasingly stricter emission standards, have resulted in 
very limited incinerator capacity throughout the region. This is of particular concern to 
wastewater treatment facilities in Rhode Island and the southwest portions of Massachusetts 
where other biosolid management options, such as landfilling and land application opportunities, 
are limited or non-existent. 

Recognizing the impact of current and future limitations on biosolids management and utilization 
and/or disposal options the Project Partners have entered into an agreement to evaluate the 
regulatory, technical, and economic feasibility of jointly developing a Regional Biosolids 
Management Facility, or facilities, capable of handling their combined current and future 
biosolids utilization and/or disposal needs. 

General Background 

The Narragansett Bay Commission  
The NBC owns and operates the State of Rhode Island’s two largest wastewater collection and 
treatment facilities. NBC’s Field’s Point facilities service the cities and towns of Providence, 



2 

North Providence, Johnston and portions of Lincoln and Cranston and NBC’s Bucklin Point 
facilities service the cities and town of Central Falls, Pawtucket and Cumberland and portions of 
East Providence, Lincoln, and Smithfield. In all, NBC provides wastewater collection and 
treatment services to a population of more than 360,000.  

The NBC is a public corporation overseen by a 19-member Board of Commissioners and 
operates on revenue received primarily through user fees which are regulated and set by the 
Rhode Island Public Utilities Commission. NBC’s environmental permits are issued, regulated, 
and enforced by the Rhode Island Department of Environmental Management (RIDEM). 

The Field’s Point Wastewater Treatment Facility 
The Field’s Point Wastewater Treatment Facility (FPWWTF) is located at 2 Ernest Street in 
Providence, RI and operates subject to a Rhode Island Pollutant Discharge Elimination System 
(RIPDES) permit RI0100315 issued by the RIDEM. The FPWWTF services a combined sewer 
system and receives both municipal wastewater and stormwater. During rain events stormwater 
is collected and stored in a 65 MG tunnel for eventual treatment at the FPWWTF. Treated 
wastewater effluent from the FPWWTF is discharged to the Providence River.   

The FPWWTF is the largest wastewater treatment facility in the State of Rhode Island and 
provides secondary treatment and nitrogen removal for flows of up to 77 million gallons per day 
(MGD), and primary treatment and disinfection for an additional 123 MGD of wet weather flow. 
Total treatment capacity at the FPWWTF is 200 MGD. Average dry weather flow to the 
FPWWTF is 40 MGD. 

The FPWWTF utilizes an enhanced activated sludge treatment process consisting of screening, 
grit removal, primary clarification, biological Integrated Fixed Film Activated Sludge (IFAS) 
treatment, final clarification, chlorination using sodium hypochlorite and de-chlorination using 
sodium bisulfite. Wet weather flow receives primary treatment, is disinfected with sodium 
hypochlorite and is de-chlorinated using sodium bisulfite. Nitrogen limits of 5 mg/l are seasonal 
from May 1st through October 31st.  

Waste activated sludge is combined with primary solids within a system of gravity thickeners 
and is subsequently dewatered on-site by a private contractor. The dewatered biosolids along 
with accumulated scum solids are trucked off-site for incineration, or other means of disposal as 
necessary, by the same private contractor. Collected screenings and grit are transported by NBC 
staff to a landfill for disposal. On average the FPWWTF produces about 8,100 dry tons of 
wastewater treatment sludge annually. 

The Bucklin Point Wastewater Treatment Facility 
The Bucklin Point Wastewater Treatment Facility (BPWWTF) is located at 102 Campbell Ave. 
in East Providence RI and operates subject to a RIPDES permit RI0100072 issued by the 
RIDEM. The BPWWTF services a combined sewer system and receives both municipal 
wastewater and stormwater. NBC is currently constructing a 60 MG deep rock CSO Tunnel 
within the Bucklin Point service district that is scheduled to be on-line in 2026. Treated 
wastewater effluent from the BPWWTF is discharged to the Seekonk River.   



3 

The BPWWTF is the second largest wastewater treatment facility in the State of Rhode Island 
and provides secondary treatment and nitrogen removal for flows of up to 46 MGD, and primary 
treatment and disinfection for an additional 70 MGD of wet weather flow. Total treatment 
capacity at the BPWWTF is 116 MGD. Average dry weather flow to the BPWWTF is 20 MGD. 

The BPWWTF utilizes an activated sludge treatment process consisting of screening, grit 
removal, primary clarification, secondary biological treatment (capable of operating in a MLE or 
4 Stage Bardenpho mode), final clarification, and UV disinfection. Wet weather flow receives 
primary treatment, is disinfected with sodium hypochlorite and is de-chlorinated using sodium 
bisulfite. Nitrogen limits of 5 mg/l are seasonal from May 1st through October 31st.  

Waste activated sludge is dewatered on-site by NBC in a gravity belt thickener system. The 
dewatered activated sludge, primary wastewater treatment sludge and collected scum are pumped 
to one of three primary anaerobic digesters and subsequently to a single secondary digester. 
Digested biosolids are dewatered on-site by a private contractor and are trucked off-site for 
incineration, or other means of disposal as necessary, by the same private contractor. Screenings 
and grit are hauled to a landfill for disposal by another private contractor. On average the 
BPWWTF produces about 2,200 dry tons of biosolids annually. 

The Springfield Water and Sewer Commission 
Springfield is an independent regional water and sewer utility and body politic established in 
1996 pursuant to Massachusetts General Law Chapter 40N.  It is governed by a three-member 
Board of Commissioners.  Springfield provides wholesale and retail water and sewer services to 
a population of 250,000 in seven communities which includes the regional urban center of 
Springfield and surrounding communities of West Springfield, Ludlow, Wilbraham, East 
Longmeadow, Longmeadow, and Agawam Massachusetts.   

Springfield’s sewer collection system transports wastewater from the City of Springfield and its 
wholesale customers to the Springfield Regional Wastewater Treatment Facility (SRWTF), 
located at 250 M Street Extension in the Town of Agawam, Massachusetts. The SRWTF treats 
approximately 41 MGD, utilizing an activated sludge process and has an average design capacity 
of 67 MGD and a peak wet-weather flow capacity of 180 MGD.   

The SRWTF is owned by Springfield and is currently operated and maintained by SUEZ 
Environmental Services, Inc. under a twenty-year Service Agreement with the Commission 
which was renewed in October 2020. The SRWTF utilizes a modified MLE activated sludge 
treatment process consisting of screening, grit removal, primary clarification, secondary 
biological treatment and final clarification. The treated effluent is disinfected with chlorine and is 
de-chlorinated using sodium bisulfite prior to discharge to the Connecticut River in compliance 
with the facility’s NPDES Permit (MA0101613). 

Primary and waste activated sludge is blended, thickened and dewatered on-site by Suez prior to 
being trucked off-site for incineration, or landfill disposal by a private contractor.  The facility 
generates 10,000 dry tons of biosolids annually. 

Upper Blackstone Clean Water 



4 

Blackstone owns and operates one wastewater treatment facility located in Millbury 
Massachusetts serving the seven member communities of Worcester, Auburn, Holden, Millbury, 
Rutland, West Boylston, and the Cherry Valley Sewer District in Leicester. Blackstone also 
serves portions of Oxford, Paxton, Shrewsbury, and Sutton. In addition, Blackstone accepts 
septage and sludge from other communities and treatment facilities in Massachusetts. Blackstone 
provides wastewater treatment services to a population of approximately 250,000.  

Blackstone is a body corporate, duly organized and existing pursuant to the provisions of  
Chapter 752 of the Acts of 1968 General Court of The Commonwealth of Massachusetts and is 
overseen by a Board of Directors representing the member communities. The majority of votes 
are controlled by the City of Worcester. Revenue is received through member assessments and 
non-member fees. The facility is primarily regulated by USEPA Region 1 and the Massachusetts 
Department of Environmental Protection (MADEP). 

Blackstone’s treatment facility is located at mailing address 50 Route 20 in Millbury MA. The 
property is in portions of both Millbury and Worcester, and is bordered by Rte. 20 and Nippnapp 
Trail, adjacent to Exit 94 on the Massachusetts Turnpike. The facility discharges to the 
Blackstone River per the terms of NPDES permit (MA0102369), and discharges air emissions 
per the terms of an Air Quality Operating Permit issued by MADEP and Sewage Sludge 
Incinerator (SSI) regulations issued directly by USEPA. The treatment facility services a sewer 
system that includes a combined sewer and stormwater system in a section of downtown 
Worcester. The BNR system is designed for an average flow of 45 MGD. Total treatment 
capacity is 160 MGD. The average annual flow is about 30 MGD. 

Blackstone’s treatment process is an advanced BNR system that can be operated in an AO, A2O, 
or MLE configuration. Effluent limits include seasonal limits of 0.1 mg/L total phosphorus and 5 
mg/L total nitrogen. The treatment process utilizes screening, aerated grit removal, primary 
clarification, biological nutrient removal in suspended growth reactors with secondary clarifiers, 
chlorination and de-chlorination. Biosolids are thickened and combined with merchant biosolids 
and then dewatered and incinerated in one of two multiple hearth incinerators. Incinerator gases 
are treated through venturi and tray scrubbers, a wet electrostatic precipitator, and a regenerative 
thermal oxidizer. Incinerator ash is deposited in a lined on-site monofil. On average, the facility 
processes 18,000 dry tons of biosolids per year. 

Study Area 
The project study area includes the southeastern New England area within and surrounding the 
Project Partners’ facilities that will allow for economical transportation of biosolids generated at 
each of the facilities to the selected Facility site(s).  

Scope of Work 
Work tasks are divided into two phases of work: 

Phase 1 – Phase1 tasks are required to determine the value proposition for a regional approach to 
biosolids management and to identify the potential financial and non-financial benefits and 
challenges of a regional facility approach. The Phase 1 report will provide the information 



5 

needed for each of the Project Partners to determine whether further investment in the 
development of a regional approach to biosolids management is justified.   

Phase 2 – Phase 2 tasks will evaluate the economic viability of a Facility in more detail, with the 
scope broadened to include additional technical, legal, governance, and project implementation 
topics. Initiation of Phase 2 of the project will be dependent on Phase 1 outcomes. 

Phase 1 Evaluation 

Task 1 - Project Management 
 Workshops with the Project Partners at critical project milestones 

 Regular project meetings with the Project Partners’ Executive Directors and key staff 

 Reports to the respective Project Partners’ Boards as appropriate 

 Present report at the conclusion of Phase 1 to summarize findings, including an executive 
summary 

Task 2 - Regulatory Issues 
 Assess how the regulatory authorities, including public utilities commissions within each 

state (MA and RI), as applicable, will view a regional facility and determine any 
differences between the regulations and regulatory approaches that may impact potential 
biosolids management practices/alternatives 

 Determine if regulatory agencies in each state will encourage and support a regional 
approach 

 Identify any potential legal and/or regulatory roadblocks to using technologies identified 
under Task 6 

 Consider the impact of new regulations on end-use biosolids practices and associated 
risks 

 Provide updates on potential new restrictions regarding waste products, such as PFAS 
and/or other emerging pollutants of concern 